TENDER DOCUMENT

SHRI VISHWAKARMA  SKILL UNIVERSITY (SVSU) INVITES TENDERS ONLY FROM
POUS/MULTINATIONAL __CORPORATION (MNC) FOR (24X7) DAY TO DAY OPERATION &
MAINTENANCE with SPECIAL REPAIRS INCLUDING ALL ELECTRICAL WORKS, DG SETS,
PASSENGERS AND GOODS LIFTS, ELECTRICAL INSTALLATIONS (INCLUDING ALL INTERNAL &
EXTERNAL INSTALLATIONS), CIVIL WORKS, HVAC WITH CONTROLLER & SPLIT/WINDOW ACs, IT
WORKS AND BMS SYSTEM, FIRE FIGHTING SYSTEM, FIRE ALARM, HOUSEKEEPING WORK OF SVSU
CAMPUS, SOLAR SYSTEM, UPS SYSTEMS, WATER SUPPLY SYSTEM, SEWERAGE TREATMENT
PLANT SYSTEM/NETWORK STP), SPORTS FACILITIES at VILLAGE - DUDHOLA, SVSU, PALWAL -
121102, FOR A PERIOD OF TWO YEARS

(IECHNICAL BID)

SHRI VISHWAKARMA SKILL UNIVERSITY
[...]
The Service provider will be done the periodically services/required major maintenance etc. of HVAC/ACs
directly from the manufacturer/authorized service center as per time-lines of manufacturer with the approval
of Engineer-in-charge. The Charges i.e. filters, Gas refiling, Service Charges, spares etc. firstly to be paid by the
Service provider and then reimburse/paid by the SVSU.

For the Maintenance and Operation of the HVAC system with controllers/Split/Window ACs, the Service provider
shall contact and co-ordinate with the Original Equipment Manufacturer.

AgencytocarriedoutroutineandregularchecksonalltheproductsasperOEMstandard.

Agency to carried out routine and regular checks on all the products as per OEM standard of the equipment’s.
if any equipment’s is in warranty period/defects liability period then for repairing the same, the Service provider
willbe directly contacts by the concerned agency/Oems/Irconlsl (PMC) with the consent of Engineer-in-charge
SVSuU.

37



10.General Terms & Conditions for Operation Repair and Maintenance
ofIT Works and BMS System

The scope of work comprises of following installations:

Optical Fiber & Ethernet Cabling and Any other IT connectivity cabling

Smart Board setup/ Interactive Panels (Projector, short through projectors, Motorize Screen etc.)

CCTV System (Camera, NVR with storage, LED TV’s, PoE Switches etc.)

Public Address System (Ceiling speakers, Digital voice evacuation system, Remote paging microphone,
CD/DVD/USB Player, speaker cabling etc.)

Network & Hardware Equipment’s (Switches, Fiber switch, Routers, Firewall, wi-fi Access points, wi-fi controller,
OFC to Ethernet converters, Racks, Patch Panels etc.)

Desktop/Workstations/Laptop/Printers

Printer Cartridge refilling

EPABX System including Telephone instruments.

Access Controls System (card readers, card software, smart cards, magnet locks etc.)

Audio/Video Conferencing Setup (Table Top Microphone, handheld wireless mics, podium with mic and speaker,
Digital Conference Controller, ceiling mounted speakers, Amplifier, HDMI matrix switcher, motorize floor box,
Audio De-embedder, rack, connecting cables etc.)

Complete Auditorium including all equipment and devices and seminar halls in the auditorium block

Requirement of Desktop/Workstations/Laptop/Printers on rent basis as per the SVSU requirement

Maintenance & replacement of LAN/Voice 1/O, gang box, faceplate, patch cable (1,2,5,10,20 meters) etc.

Day to day hardware/network/software issue resolutions of users in the organization.

Any other IT related item installed in any building and not covered in above points.

2. For the Maintenance and Operation of the IT Works and BMS System, the Service provider shall contact and
co- ordinate with the Original Equipment Manufacturer.

The Service provider has to depute trained staff in 3 shift duty i.e. round the clock as per the deployment chart. The
duty hours can be changed as per discretion of Engineer-in- charge.

In case of emergency, the staff may have to work beyond normal working hours, for which no extra payments shall
be made by the department.

The Log Book, maintenance records shall be maintained by the staff of the Service provider. All the registers log book
shall be supplied by the Service provider and got verified from the Engineer-in-charge for which no extra
payment will be made to Service provider.

The worker can be deployed in shifts as per the requirement and as per the direction of the Engineer-in-charge. The

Service provider has to arrange the consumable like tools required for the maintenance, cable ties, conduit pipes,
cables, patch codes, gang boxes etc. or any other item required. Nothing extra shall be paid to the Service
providerby the SVSU on this account.

The Service provider has to arrange T & P required for the work at site.

Safety of the staff employed for the job will be the responsibility of the Service provider who must ensure
adequate safety of the staff. SVSU will not be responsible for any mishap, injury or death of the staff.

The Service provider will maintain attendance records of the staff, which will be checked by the Engineer-in-

charge. All the equipment’s and installations will be maintained in neat and clean condition.

The scope of work includes operation and day to day maintenance of IT infra requirements, IT devices and
equipment’s and IT issues.

Any damage caused to the any other installed item or device or anything else as a result of execution of this work
shall have to be made good by the Service provider at his own risk and cost.

The Service provider will be done the services/required major maintenance/periodical checkup of all the
installed IT devices and maintain a record and report of the same.

3k 3k 3k 3k 3%k 3k 3k %k %k

38



Annexure-1

SEWAGE TREATMENT PLANT - 800 M3 /DAY WORKS

,\Sl; 2022%5 DESCRIPTION Unit Quantity
1 NS 1 Design, supply, installing, testing & commissioning of Sewage Treatment Plant
of 800 m3/day based on SBR technology (excluding excavation, back filling &
disposal of surplus earth MS / Civil construction work) for the following duty:
Nature of Sewage - Domestic Sewage waste water shall be discharged into the
STP. Design to take consideration of same.
Approved vendors for STP work: Thermax/BS Enviro/Doshion/C-Tech/Advent
Envirocare/ Geo-Miller
The STP design based on the following parameters:
Daily average flow: 800 M3/Day
PH 1 6.5-8.5
BOD : 250-300 mg/I
S. Solids : 250 mg/|
CcoD : 450-500 mg/I
Oil & Grease : 45 mg/I
Sewage discharge standard after treatment :-
PH 1 6.5-9
BOD : Less than 20 mg/I
S. Solids : Less than 50 mg/I
coD : Less than 80 mg/I
Oil & Grease : Less than 5 mg/I
Preliminary Work
Shop Drawing
i Detailed GA drawing, flow diagram, equipment list, power load requirement Job 1
ii Design, calculations of all elements of the plant, electrical and mechanical work
to satisfy adequacy of design Job 1
iii Submission of detailed GOOD FOR CONSTRUCTION' stage architectural,
structural, construction, electrical, mechanical and piping drawing for
approval. Job 1
Electro-Mechanical Equipment
Bar Screen :
2 NS 2 Supplying, installing, testing & commissioning Perforated manual screen
including 1 coarse screen of particular size having provision for lifting
arrangement etc. complete as required.
Size  :1000mm X 1200mm
MOC : SS-304
Make: BS Enviro/Jash/Geo-Miller/ Envirad Nos. 1
Purpose: For Separation of Large Solids
3 NS 3 Supply, Installing, Testing & Commissioning Perforated Roto sieve rotating screw
type drum fine screen of particular size complete required as per manufacturer
specification
Make : BS Enviro/Jash/Geo-Millar Nos 1

39




Genera

4 NS4 Supply, installation, testing & commissioning of non clogging type Submersible
Sewage Pumps having Cl casing & Cl impeller complete with foundation bolt and
all accessories, motor of required capacity. pressure gauge on delivery line with
isolation cock, level controller to control the level for provision to control the
level of sump automatically. Pumps shall have following duty:2No.(1W+1S)
Flow Rate : 53.3 M3/Hr
Head : 15mtr
Solid handling : 32MM
Make: Kirlosker/Wilo/Grundfos Set
Purpose: For sewage transfer from equalisation tank to SBR reactor
5 NS5 Supply, installation, testing & commissioning of non clogging monoblock type
Sludge Recirculation pump having Cl casing & Cl impeller complete with and
foundation bolts all accessories, motor of required capacity. pressure gauge on
delivery line with isolation cock, level controller to control the level of sump
automatically. Pumps shall have following duty:
Flow Rate : 14 M3/Hr
Head : 10 mtr
Solid handling : 8 MM
Make: Kirlosker/Wilo/Grundfos Set
Purpose: For transfer sludge to Sludge holding tank and recirculation to SBR
Reacter
6 NS 6 2 Nos. twin type rotary air blowers (1W + 1S) capable of delivering 800 M3/hr of
free air at 0.5 kg/cm2 driven through “V” belt or directly coupled through flexible
coupling to a TEFC motor of suitable HP Suitable for 415 + 10% volts, 3 phase, 50
cycles A/C supply. Including foundation and foundation bolts work.
Make: Everest/Beta/Akash Set
Purpose: For air supply to equalisation tank/sludge holding tank/SBR reactor
7 NS 7 Supplying, installing, testing & commissioning of Horizontal centrifugal non clog
water pumps with Cl casing and Cl Impeller along with motor, pressure gauge
with isolation cock, Isolation valve, NRV on delivery line. at suction. Mechanical
seal, suitable vibration elimination pads of approved design, drain pipe with
valve for the pump. The pump shall be suitable for 415+10% volts 3 phase AC
supply. Including foundation bolts(1 Working + 1 Standby)
i Filter Feed Pump
Capacity : 50 M3/Hr
Head :25Mtr
Make: Kirlosker/Grundfos/Wilo Set
Purpose : For Feed Water into Filter MGF/ACF
ii Irrigation Water Tranfer Pump
Capacity :25 M3/HR
Head : 30Mtr
Make : Kirlosker/Grundfos/Wilo Set
Purpose : For Transfer Treated Water to Use
iii Flushing water transfer Pump
Capacity : 50 M3/Hr
Head :60Mtr
Make: Kirlosker/GrHOdfos/WiIo Set
ed from |eOffice by D| EERAJ KAMBOJ, JE-HRPISRISRENGRGER MBI AR SIS .07 AM




8 NS 8 Supply, installation, testing and commissioning of Sludge Feed Pumps Screw
type Complete with all fittings & accessories. Including foundation and
foundation bolts.( 2Nos.- 1W+15)
Capacity :4 M3/H
Head : 40mtr
MOC :Cl
Make : Roto/UT/Cavity Set
Purpose : For Feed Sludge to filter press
9 NS 9 Supplying, installing, testing and commissioning of MSEP vessel filter with all
necessary accessories. Filter shall be suitable for minimum working pressure of
6 kg / cm2 and shall include media, standard fittings like pressure gauges,
sampling cock, rinse drain, vacuum breaker etc. The MS sheet thickness for tank
shall be min. 6mmfor dishess and 8mm for shell. The internal surfaces of tank
shall be treated with epoxy coating and external surface with primer and
anticorrosive enamel paint (Min. 2 coats).
i Pressure Sand Filter
Type : Down Flow
Flow rate: 50 M3/hr
Dia : 1800 mm
Height: 2200 mm
Filter Media: Sand & Gravel
MOC: MSEP
Make : BS Enviro/Thermax/Doshion/C-Tech/Advent Envirocare Nos.
Purpose: For removal of suspended solids
ii Activated Carbon Filter
Type : Down Flow
Flow rate: 50 M3/hr
Dia : 1800 mm
Height: 2200mm
Filter Media: Activated Carbon
MOC: MSEP
Make : BS Enviro/Thermax/Doshion/C-Tech/Advent Envirocare Nos.
Purpose: For removal of color & odor
10 NS 10 Supply, installation, testing & commissioning of Poly dosing system comprising
of 300 Itrs HDPE/FRP tank with 0-10 LPH electronic metering type pump and SS
agitator complete with motor.
Make : E-Dose/ Asia LMI or Equivalent Nos.
Purpose : For Thickening of Sludge
11 NS 11 Supply, installation, testing & commissioning of Chlorine dosing system
comprising of 200 Itrs HDPE/FRP tank with 0-40 LPH Hypochlorite Dosing
electronic metering type pump.
Make: E-Dose/Asia LMI or Equivalent Nos.

Purpose : For Disinfection of water

41




12

NS 12

Supply, installation, testing and commissioning of Filter Press of particular size
with all fittings & accessories . Hydraulic operated.

Size of Filter Press : 36"*36"*35 Plates

Make : Pharmatech/Universal/Eqvt.

Nos.

Purpose : For Sludge Drying

13

NS 13

Providing and fixing all piping (as described below) and isolation control valves
for making the system complete.

MS Epoxy : Submerged air piping

MS Epoxy : Air piping & pumped effluent riser (non-submerged)

MS Epoxy : Interconnecting pipe line after delivery header of pump/ filter

MS Epoxy : Pumped effluent (submerged) & tank overflow pipe line

Lot

Make: -TATA/lJindal

Purpose :- For Flow Control & Transfer path of Flow

14

NS 14

Supply of MS puddle flanges in accordance to BS : 10 table D as required to be
provided ( in the structural slab and wall ) of various diameters. Puddle flanges
shall be provided for all the structural component of the STP. The installation of
the puddle flanges shall be carried out by the Civil Service provider in accordance
to the Civil GA drawings ( to be prepared by the STP Service provider) at the
required levels and position : under the supervision of the civil Service provider.

Lot

15

NS 15

Non clog, Self Cleaning type air dispersion system capable of handling 3-5 cfm of
air with oxygen transfer efficiency of 3-4% per / meter water depth. Air
dispersion grid shall be assembled in modular form so that they can be replaced
/ repaired easily from plat form at the top.

Course Bubble Diffuser

Lot

Fine Bubble Diffuser

Lot

Make: Scogen/Rehau

Purpose :- For Providing the path of Air

16

NS 16

Supply, installation, testing and commissioning fully automatic SBR package,
Automated system shall include Floating Decanter with articulated arm,
stainless steel collector joint, knee joint, air compressure and flexible hose pipe.
make a provision for auto air scoring specially for decanting machenism for self
cleaning to avoid blocking in extraction nozzle , MOC should be SS-304 for
decanted water extraction from SBR tank. Inlet of sewage water decantation and
areation shall be automatic and PLC controlled with the help of automatic valves.
SBR cycle shoul be auto control through PLC including air compressure for
Decanter, ultrasonic water point control unit, Disolve oxygen transmeter, Hydro
static pressure transmeter, pressure gauge, Human machin interface shallbe
provide with PLC to make the system complete.

Decanter Diameter Size : 250 MM NB

Nos

Purpose: For Collection of Water from SBR Reactor

Make: BS Enviro/C-Tech/Geo-miller

42




17

NS 17

Supply, installation testing and commissioning of packaged type Ultra filteration
unit with all components and accessories complete to make the system
functional and shall be installed after water treatment system in STP With UF
Feed pump, backwashing arrangement with all respect, All pupms consider
(1IW+15S)

Capacity : 25.06 M3/HR @ 16 Working Hours

Make : Deerfos/Toray/GE

Set

Purpose:- For Membrane Filteration

18

NS 18

Supply, installation, testing & commissioning of Ozone generator system
comprising SS ventury, oxyzen concitrator, SS recirculation pump, ozone dosing
asembly recirculation line comple with replacable ozone cell for suitable
capacity.

Flow Rate: 50 m3/Hr @ 16 Hours Operation

Make: B S Enviro/Oz-air

Job

Purpose : For Oxidisation/Disinfection of water

19

NS 19

Approval from pollution board at initial & various other stages of works
including preparation of report / drawings as per pollution board requirement.
Service provider shall include the cost of all chemicals consumed during testing
& commissioning and the cost of such items of works which are not explicitly
mentioned above, but are mendatory to have pollution board approval.
(Approval scope only related to STP works)

Set

Purpose : For Physical/Chemical & Biological Analysis of Water

INSTRUMENTS WORKS FOR SEWAGE TREATMENT PLANT

20

NS 20

Supply, installation, testing and commissioning of motorised gate valves for
distribution Header

Diameter : 100 MM NB (Decanter Diameter)

Location: Outlet of distribution Chamber (SBR Tank)

Purpose: For distribution of Sewage in SBR Tank

Make: AIP/Zoloto/Velimor

No

21

NS 21

Supply, installation, testing and commissioning of motorised valves for
Decanters

Diameter : 250MM NB (Decanter Diameter)

Purpose: For Decantation Of Water From SBR Tank

Make: AIP/Zoloto/Belimo

No

22

NS 22

Supply, installation, testing and commissioning of motorised valves for Air
distribution in SBR tanks

Diameter : 100 MM NB

Purpose: For Distribution of air in SBR Tank

Make: AIP/Zoloto/Belimo

No

23

NS 23

Suppy, installation, testing & commissioning of electro-mangnetic type flow
meter at inlet of reactor tanks.

Make: Aster/Electronet/Eqvt.

No

Purpose : For Measure flow quantity with time

43




24

NS 24

Supply, Installation, Testing & Commissioning of Water level controller for
operation of the system connected to control panel for automatic switching ON
/ OFF of each pump.

Make: Advance/Active Control/Eqvt.

Lot

Purpose : For control Amount of Influent in tank